* LERIG 2019 NEXT-GEN

Next-Gen Technologies for Leather Sector: Approaches towards Industry 4.0.,
Central Leather Research Institute (CLRI), Chennai.

TANNERY WASTEWATER
TREATMENT & MANAGEMENT

SILVANO STORTI,
CEO - EUROPROGETTI SRL.,
PADOVA, ITALY.

A
(~ EUROPROGETTI... )
\» recovery water technology ”ﬂ INNOVATION WATER TREATMENTS & RECOVERY SERVICES (P) LTD




( EUROPROGETTI...
\» recovery water technology

e Europrogetti S.r.l., is a company, which offers more than 30 years of design and management experience
in water treatment plants. This experience has allowed us to update and develop best technological
solutions in terms of process efficiency, cost management and choice of the equipment quality, offering
plants with a reuse of the treated water of 98% in the production process up to the “Zero Discharge”
plant.

* Europrogetti has a great experience in the purification from different sectors, such as tanning, textile,
paper, food and chemical industry, slaughterhouses, beverages, etc.

* Qur systems are able to treat volumes of wastewater from 50 to 300,000 m3/day and adopt technological
solutions studied for the specific production requirements and the various kinds of wastewater.

e Europrogetti can also offer a service of supervision and management of the installed systems, ensuring
the maintenance of the management costs, quality and quantity of the treated water.

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY



 |WT & RS is a sister concern of Europrogetti S.r.l., Italy specially started for wastewater business in India.

e This company not only involves in installing new plants but also operates and maintains wastewater
plants all over India.

 |WT & RS offers a full O & M service to ensure water quality and running cost control.

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY



Our References

1/30/2019

CONCERIA LEONICA
Kind of industry

Flow

Kind of plant

CONCERIA AECO
Kind of industry
Flow

Kind of plant

ANZOLIN
Kind of industry
Flow

Kind of plant

CONCERIA AGO
Kind of industry
Flow

Kind of plant

CONCERIA FAEDA
Kind of industry

Flow

Kind of plant

CONCERIA AGOSTI
Kind of industry

Flow

Kind of plant

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY

Lonigo - VI - Italy
All round tanning
500 md/g
Biological

S.M. Buonalbergo - VR - Italy
All round tanning

700 md/g

Biological

Grancona - VI - Italy
leather dyeing

500 m¥g
Chemical physical

Lonigo - VI - Italy
All round tanning
450 mg
Biological

Chiampo - VI - Italy
All round tanning
300 mg
Biological

Castelgomberto - VI - Italy
Wet blue

100 md/g

Biological



Our References

1/30/2019

CONCERIA FABRIS
Kind of industry

Flow

Kind of plant

CONCERIA BASSANESE
Kind of industry

Flow

Kind of plant

CONCERIA ZONTA
Kind of industry

Flow

Kind of plant

SCAMOSCERIA del BRENTA
Kind of industry

Flow

Kind of plant

IGUALADA - Spain
Kind of industry
Flow

Kind of plant

MONTEBELLO
Kind of industry
Kind of plant

ARZIGNANO
Kind of industry
Kind of plant

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY

Vicenza - VI - Italy

Fine tanning - wet blue

700 md/g

Chemical physical + Biological

Vicenza - VI - Italy

All round tanning

800 mg

Chemical physical + Biological

Tezze s/Brenta - VI - Italy

All round tanning

400 m/g

Chemical physical + Biological

Tezze s/Brenta - VI - Italy
Wet blue

300 md/g

Chemical physical + Biological

Spain

Mixed water from tannery + Civil water
25.000 m*/g

Design of the adjustment from chemical-
physical to biological

Montebello — VI - Italy
Municipality plant
Discontinuous consultation for upgrading

Arzignano — VI - Italy
Municipality plant
Discontinuous consultation for upgrading



Arzignano

In Italy, the environmental problems linked to the
tanning industry have been chiefly tackled by the
two biggest districts Arzignano and S.Croce, since
the mid seventies.

In particular, the Arzignano district is well known in
the world for its product quality which has around
500 tanneries with an annual turnover of 25,000
crore rupees and a daily wastewater discharge
quantity of around 15,000 m3.

The environmental impact of these tanneries have
been know from 70s which in turn helped to
undertand a long evolution of tannery wastewater
treatment technology and management.

Cappellotti

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY

A

R R
rzignano
.




Arzignano

1974.

Homogenization stage with chemical-
physical treatment

Investment=3.000.000 §

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY

1/30/2019




Arzignano

1976:

Addition of the first biological treatment
to further lower the COD dischargedfrom
chemical-physical treatment

Investment=2.500.000 5

1/30/2019

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY



Arzignano

1978:

Further extension of the Biological
stage, inparticularthefinal
sedimentation.

Againonlyto lower COD.,

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY

1/30/2019




Arzignano

1980:

Extension of Homogenization stage,
Chemical — Physical treatment stage and
sludge treatment line.

Investment = 7.500.000 $

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Arzignano

1984:

Extension of industrial biological line with
separation of the industrial and domestic
sewer water effluents, lowering of nitrate
compounds (P000 m® denitrification 28000
m® nittification) and final flotation instead of
final sedimentation.

Investiment = 2.500.000 $

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Arzignano — At present

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




CETP Arzignano - average discharge parameters

1/30/2019

PARAMETER U.M. INPUT VALUES | OUTPUT VALUES
PH 9-11 6.5-8.5
COD mg/I 6,000 - 7,000 160 - 180
BODs mg/I 3,000 — 3,500 40
SST mg/I 3,500 - 4,000 40 - 60
TKN mg/I 450 - 500 20 - 40
NH4 mg/I 250 - 300 1-2
NO; mg/l 0.2
NOs3 mg/I 15
CHROMIUM VI mg/l ASS. N.R.
CHROMIUM Tot. mg/I 100 - 120 0.3-0.5
CHLORIDES * mg/I 3,500 3,500
SULPHATES * mg/I 2,000 2,000
SULPHIDE mg/I 100 - 150 Trace
TENSIOACTIVES mg/I 40 - 50 0.2
OILS AND GREASES mg/I 150 - 200 10

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




it

i SR e R,
. cale filtropresse,
‘e
>
Bt ~
Z @ @ ®
1< =
2 !
5
Blow i
Chernicol || Electric ®
a2 stock pannel 3
uuuuu

Chemical
stock

Secondary clarifier

| so0

Ay

I T I
T T T
I 1 I
e T T
e Dhaks CETP e
B OXIMETER nancr, WASTE WATER TREATMENT PLANT
B FLOWMETER wecwwnos. Posizione indicativa strumenti
PHMETER oare .}m }mun‘ \[.m..« |...h., |x
o | 1500 Al | rereeen
=3 TURBIDITYMETER e[
B REDOX

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Layout for revamping

1/30/2019

- = ]
0000

Shidge to Filterpross

PRIMARY TANK

ERIMARY TANK D

i = i el b
EXISTING WASTE 16gen 2018| 1250 Al ot Erwcten
WATER NLET 72 o 3
EUROPROGETTI s.1J.
BT wewn o oermaon
€9 wusseen s m s
P R s

n TANK)

2) BIOLOGICAL

%) BIOLOGICAL
4) BIOLOGICAL TANK (ACTUALLY AERATION TANK)

'5) BIOLOGICAL TANK (ACTUALLY AERATION TANK)

6) PRIMARY

T) PRIMARY TANK)
®

9) ACC. TANK FROM SOFT/DEG. TO RO (ACTUALLY REACTOR CLARIFIER)

1) MBR SYSTEM

12) PERMEATED TANK FROM MBR

'13) FEEDING TANK OF DENITRIFICATION SYSTEM
14) DENITRO TANK.

115) ROFOR 200 =7ey

1P

17) SATURATOR

16 NANO FILTRATION

19) ULTRAFILTRATION

A)SOFTNER

2)DBOASER

Z)REIECTTANK AFTER RO

25 REIECT TANK AFTER SATURATOR

24) REJECT TANK AFTER ULTRAFILTRATION
125 REIECT TANK AFTER NANOFILTRATION
26)BRING TANK AFTER NANOFILTRATION

T
i
:
3
;
i

)
1
'
1
£
i
i

GENERAL LAYOUT
INLET FLOW 2000 m*/day

Paropeoge ae) SUITLY LMITS
CUSTOMER SUTTLY L3S

1
ot

o (e —— Tomw

oo pLIES e

e WASTE WATER TREATMENT PLANT

o GENERAL LAYOUT 2000 ey

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Layout for revamping

1/30/2019

W [1mER sYsTIM
A |12 PERMEATED TANK FROM MBR

1 |1 DPNITROTANK
| 190008 2eniney
| [ipcw

v B TANK
I BIOLOGICAL

|3 BIOLOGCAL
|9 BIOLOGICAL TANK (ACTUALLY AERATION TANK}
|5 BIOLOGICAL TANK (ACTUALLY AERATION TANK)
|6 PRIARY

) PRIVARY
0 Acc
9 Acc | ARIFIFR)

13) FISSDING TANK OF DENTIRIFICATION SYSTIM.

|17 SATURATOR

|ZZ)REJECT TANK AFIIR RO
| Z2)RRIRCT TANK AFTFR SATURATOR

|3 REIECT TANK AFTER ULTRAHLIRATION
[25)REJRCT TANK AFTIR NANOTILTRATION

[26) BRINE TANK AFTER NANOFILTRATION

GENERAL LAYOUT
INLET FLOW 2000 m¥dsy

L vy
VA commermriam

— e
juaen:  WASTE WATER TREATMENT PLANT

fmwm:  GENERAL LAYOUT 2000 m/day I
o e e e ) Ix|

a2
... EUROPROGETTIsrl
S o srwon

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




PLIES Q 2000 - ZLD plant flow scheme
[ togaisuize | [Creesion ] oms
on Process 010%, ZD0md
| 1 252 m’ﬂ-l §8m¥d  Backwash BOmYid  Sofarerreganeration
om®fd 252 mifh I 1200 mh | I
2,000 m¥d TANK DE- MER L1895 m/d 2,078 m[ R 2076 miid 2078 m¥/d 1895 m/d
B4 mi/h HOMO 1 | sern | NIRIECATION | 153emen| BICLOGICALPLANT |t | SOFTEN DEGASER 70.0%
1,888 m¥/d
PRIMARY CLARIFAER =
SIDKE] 15% E
BOILER 12 mie 420 m¥d 31__
Softerar ragenaratian reject RO reject =
PLIES CETP
Total water flow: Total Permeate water: 1,893 m3/d
2,000 m?fd
Parmeate water: 1,578 mY/d 78.9% ~ ™
Total recovery: -’
2,005 mfd Brine: 315 m*/d 15.7% seener
100.3% reganarationaject 1
T 12mid
VMAEE condensation
: 117 mid Sring
| BZm'd 17 m'/d 100 GPL 75.0% 315 me
L .I'_ e T E ] 220 mia ao0mia | 510, 5 ur ] s0m
[ 37 md 57m%¢[ WINDEVAPORATOR | 117mte | | 420 mfd
1356RL 135 GRL {2 Units) 100 GFL 25% R rejact
WMIEE diry :rl'r:: 30 mid Wator 105 md  NFreject
43midl svaporated
1
¥
117 m*/d

SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




PLIES Q 2000 - ZLD plant flow scheme

Evapoerated on Process
o miid
PLIES CETP
2,500 mifd M
Total waker flow: Tiotal Permests water:
2,000 m/d I m.ml
Lamsm HOMO TANK BOILER
Total recosery:
2,005 mfa
100.3%

Brirm Parmu el v maler: MR
35 m*id 1578 mtd =2 mih

! I PRIMIARY CLARIFIER I
'
;
I T e ey

R
et

I
s EI
— ... [ ]
| g | ]
e I e S —

o7 il Eare 115 reid .
Saftener reqemerstian TION
0 | NT rapec 108 mifs
0% | | =

Bzckwazh 2,078 md|
& |

B3 pavmests

1,578 mifd Lo 117 md| WIND EVAPORATOR 0 i Mzt

.
'}
Y
P

MEE dey erink
a8mifd

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Screening

e Screening is the first unit operation used
at  wastewater treatment plants
(WWTPs).

* Screening removes coarse and medium-
fine solids to prevent damage and
clogging of downstream equipment,
piping, and accessories.

* Typical opening sizes for screens are 1.5
to 6 mm (0.06 to 0.25 in)

—— . 3 "5y
e s e R
=St Ca [
» . ~”v s -
el

- .
N o — b . )
_.‘,:?‘&_.‘ e e P e . oY

—

-

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Neutralization with flue gas

* In the chimney’s flue gas, produced by the
combustion of natural gas, naphtha and gas oil,
there is a 6 — 12% concentration of CO,, which
can be used for neutralization.

* In addition, the sulphur content in the flue gas
combines with condensate to form dilute
sulfuric acid which further helps neutralization.

* When inlet pH is very high, the use of chimney
smokes reduces a lot neutralization costs instead
the use of sulphuric acid.

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY



s
]

o

LTy,
¢

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY 21



Neutralization with flue gas

The advantages of using flue gas are:
* Possibility of using CO, at zero cost and
avoiding GHG emission;

* Impossibility of super-acidify discharges over
the limit value of 7.5 - 8;

* The concentration of SO, or ClI already
present in the waste is not increased.

* The use of smoke chimney reduces the
concentration of TDS with consequent
reduction of cost for RO and quantity of
crystallized salt in MEE.

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Biological oxidation

Bacteria

cOD+ 0,+ NH; —— Newcells+ CO,+ H,0

 The carousel tank has the great advantage due to its optimal
mixing and a perfect oxidation through the use of big size
flow-makers.

* In addition, with the help of micro-bubbles air-diffusers

allows to reduce the power absorbed from blowers of at
least 25%.

1/30/2019 SILVANO STORTI - CEO - EUROPROGETTI SRL, ITALY




Biological oxidation